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Pos Code Description NOTE
1 ATV-TR300-001




8-M10*55 bolt 4-M8*20 bolt
8-M10 nut A-M8E nut

2-@16*80 pin roll %2 rE:Sfbol’r
2-M10*90 bolt  2-"R" pin
2-M10 nut
2-@ 10washer
2-@10 spring washer
2-D 16 bolt sleeve

0*55 bolt

-M1
-M10 nut

8-M12 wheel hub nut




Pos Code Description NOTE
1 ATV-TR600-001






